
1 
 

 

BEFORE THE NATIONAL GREEN TRIBUNAL 

SOUTHERN ZONE, CHENNAI 

Application No.17 of 2012 (SZ) 

(W.P.No.14257 of 2010 on the file of Madurai Bench of Madras High Court) 

Application No.15 of 2013 (SZ) 

(W.P.No.5962 of 2012 on the file of Madurai Bench of Madras High Court) 

 

In the matter of 

Vivasayam Mattrum Suttrusoozhal 
Pathukappu Sangam 
Rep. by its Secretary K. Nalluthevar 
Eluvanampatti, Nilakottai Taluk                             ..  Applicant 
Dindigul Districrt                                                         in both    
                                                         Vs.   

The State of Tamil Nadu 
Rep. by its Secretary 
Department of Environment & Forest                
[...]
should be a different standard for the appellant is not explained.   
By employing the process of reverse osmosis filtration and 
mechanical evaporation, there is no scope of effluent water let into 
the earth.   The appellant have also taken steps to see that rain 
water also do not get mixed with effluent water.   It is also in 
evidence that steps have been taken to prevent any damage to 
environment, even in the case of failure of reverse osmosis 
system. 

 



42 
 

 

       80. Based on the said order of the learned Appellate Authority, the 

Board in its order dated 4.3.2004 has granted ‘consent to establish’ for the 

dyeing division of the 5th respondent for a period of two years and 

ultimately the Board has granted ‘consent to operate’ order for the said 

yarn dyeing division of the 5th respondent on 22.11.2005 till 31.3.2006 and 

on 4.4.2006 the ‘consent’ was renewed for the dyeing division valid till 

30.9.2006 with the following conditions: 

“1. The unit shall provide computer recording arrangements for 
the EMFMs provided. 
 
2. The unit shall obtain land use reclassification to Industrial zone 
from DTCP. 
 
3. The unit shall provide scientific secure landfill facility as per 
Central Pollution Control Board guidelines in due compliance with 
Hazardous Waste (M & H) amend Rules, 2003. 
 

            81. Likewise, the ‘consent’ order was renewed by the Board on 

5.9.2006 in respect of yarn dyeing division valid upto 31.3.2007.  Again in 

the order dated 27.4.2007 the ‘consent’ order was renewed upto 30.9.2007.  

On 24.1.2008 a further renewal of ‘consent’ was made upto 31.3.2008.  On 

16.6.2008 the ‘consent’ was renewed till 31.3.2009 followed by a 

subsequent order dated 26.6.2009 renewing the ‘consent’ in respect of 

yarn dyeing division upto 31.3.2010 and further renewed in the order dated 

6.5.2010 till 30.9.2010 and it is stated that the said renewal continues 

periodically. 

        82. As it is seen on record, the project proponent appears to have filed 

another application on 11.11.2005 seeking for ‘consent to establish’ 

another unit called Unit – III for Fabric Dyeing Division which is also 

classified as ‘red’ category unit and the Board in its order dated 12.12.2005 

has granted ‘consent to establish’ the said unit with a validity period of two 

years.  The Board having satisfied that all conditions of ‘consent to 



43 
 

 

establish’ have been complied with in respect of fabric division, has granted 

its ‘consent to operate’ order on 29.11.2006 valid upto 31.3.2007 which 

was subsequently renewed on 30.4.2007, 23.1.2008, 24.1.2008, 

16.6.2008, 26.6.2009 and 6.5.2010 and stated that the renewal continues.  

There are records to show that the Board has granted ‘authorisation’ to the 

project proponent under the Hazardous Wastes (Management and 

Handling) Rules, 1989 as amended in 2003 and in the letter of the Member 

Secretary of the Board dated 3.12.2010 in respect of all the units, the 

Board has directed the project proponent to prove the impermeability of the 

SEP provided, as the TDS readings in the nearby wells are in the value of 

1840 -8184 mg/lit through  nearby reputed Engineering 

Colleges/Institutions or through Anna University, Chennai/IIT-M, Chennai.   

            83. The Structural Engineering Division of the Department of Civil 

Engineering, Anna University, Chennai has issued a certificate on 

10.1.2011 regarding the impermeability of the SEP of the 5th respondent.  

The certificate issued by the Anna University as per the above said 

direction of the Board is as follows: 

       “The SEP  under study in the above factory, spread over an 
area of about 9000 sq.m. is used for natural evaporation of the 
mechanical evaporator rejected effluent. 
 
       The construction of SEP has been done with series of layers 
of filled earth hardened to even surface, PCC of 0.150 m 
thickness, cement mortar of 200 mm thickness, recycled HDPE 
sheet of 1.5 mm thickness, PCC of 75 mm thickness, floor finish 
with 20 mm mortar thickness.  Above the finished civil structure, a 
HDPE Geo Membrane Virgin Grade Sheet of 1000 microns 
thickness has been spread. 
 
       The Geo Membrane Virgin Grade Sheets used are 
impermeable and the joints are welded so that no leakage could 
happen. 
 
       Sample bore wells were also made at few points around the 
SEP structure to confirm the SEP impermeability. 
 



44 
 

 

      The conclusion is that the existing Solar Evaporation Pans 
arrangement, with its structural stability are laying of 1000 micros 
thickness Geo Membrane HDPE Sheets, ensures impermeability/ 
no seepage into the ground.”” 

   

            84. The Board has also granted ‘authorisation’ to handle hazardous 

waste of the 5th respondent unit in respect of the chemical sludge from 

waste water treatment, authorisation to transport and dispose of the said 

hazardous waste arising from the combined ETP provided by the Yarn 

Dyeing Division and Fabric Dyeing Division to M/s. Ultratech, Ariyalur for 

co-incineration, as it is seen in the proceeding of the Board dated 7.3.2011.  

The Board, in its various reply affidavits, as stated above, has also 

confirmed the same. 

       85. Therefore, it is clear that the various units of the 5th respondent are 

being run in accordance with the ‘consent’ order or ‘authorisation’ issued by 

the Board under the provisions of the Water and Air Act and admittedly the 

applicant has not taken any step to challenge any of the ‘consent’ orders 

before the appropriate authority.  However, the applicant has chosen to 

state that there has been large amount of pollution caused by the industrial 

activity of the 5th respondent.  In the absence of challenge to any of the 

‘consent’ or ‘authorisation’ orders issued by the authority competent under 

the Water and Air Act which has got a remedy of appeal , we are unable to 

accept the contention raised by the learned counsel appearing for the 

applicant in these cases that it should be presumed as if the pollution 

continues as on date.  This is particularly so when the Loss of Ecology 

Authority has found categorically that after 2010 there is no effect of 

pollution by virtue of the conduct of the business establishment of the 5th 

respondent. 



45 
 

 

        86. The Report of the Centre for Environmental Studies  (CES) 

Department of Civil Engineering, Anna University, Chennai of May, 2016 

regarding performance evaluation study and waste audit of the textile 

effluent treatment plant at SSM Fine Yarns, Batlagundu is relevant to be 

mentioned to find out the real existing situation of the 5th respondent unit.  

In fact, as per the direction of the Board, the 5th respondent industry has 

approached the above said Centre for Environmental Studies, Anna 

University for evaluation of the treatment plant performance etc.  

Accordingly, a Team of Professors of CES, consisting of Dr. S. Kanmani, 

Director – CES, Dr. K. Nagamani, HoD, Civil Engineering and Dr. K. 

Palanivelu, Profesor – CES have made a preliminary visit on 22.11.2015 

and collected the actual data during the field visit on 30.1.2016 and 

subsequent interaction with CETP operational staff, made the report which 

was placed before this Tribunal.  The Report, in the introduction states 

about the consented production capacity as follows: 

 
“M/s.SSM  Fine  Yarns, a  division  of  Sri Saravana Spg. Mills Pvt. 
Ltd. Eluvanampatty situated at Periyakulam Road, Viralipatty Village, 
Nilakottai TK Near Batlagundu 624 202 is involved in Mercerizing, 
bleaching & dyeing of yarn and bleaching, dyeing and finishing of 
fabric from  2003 vide the consent to establish issued on 5th April 
2002 (10/2002) by Tamil Nadu Pollution Control Board (TNPCB) and 
the recent TNPCB consent letter dated 25th January, 2016   (Consent 
order number 16081334284, 16082334284).    The consented 
production capacity (MT/month) forbleached fabric, Dyed yarn and 
Dyed fabric are 77 tons, 240 tons and 554 tons.    The current 
production is 43.0 tons, 202.02 tons and 391.57 tons respectively.     
The  water consumption (m3 /day for processing is Yarn dyeing – 3293  
/day, Fabric dyeing – 7693 /day, Fabric Bleaching. -73 m3 /day and 
thus a total quantity of 1171 m3 /day.   Sodium sulphate salt is used in 
the dyeing process.   The Company has a combined effluent 
treatment plant with a Zero Liquid Discharge scheme for an Effluent 
Capacity of 2000 KLD as against the consented  quantity of 1502 
KLD. 
 

          87. The Committee of Experts have studied the treatment for ZLD 

under various heads viz., Effluent Treatment for Colour Removal, Reverse 



46 
 

 

Osmosis Plant, Multiple Effect Mechanical Evaporators and Elevated Solar 

Evaporation Pans with Twin Tower Natural Evaporator.  While considering 

the effluent treatment for colour removal, the report finds various methods 

of treatment of effluents generated from the yarn dyeing, fabric dyeing and 

Mercerizing and bleaching division of the 5th respondent and ultimately 

states that the colour of the effluents is removed after reduction of COD 

and BOD. This effluent is subjected to a Colour Removal Process before it 

enters into the Reverse Osmosis plant.  The colour of effluent is removed 

by adding a combination of chemicals consisting of a Cationic Polymer 

Colour removing chemical,  Poly Aluminum Chloride and Anionic Poly 

Electrolyte.  The effluent after decolourisation is allowed to settle again in 

Tertiary Clarifier and the solid wastes are collected through a sequence of 

Thickener and Filter Press/De-canter arrangement.  The overflow water is 

passed to the next process.  The Tertiary clarifier outlet water is neutralized 

by 98% sulphuric acid.  The treated water is collected and passed through 

Pressure Sand Filter (PSF) and Multi Grade Filter (MGF) for filtration of 

Suspended Solids present in the treated effluent water.  This is the final 

stage of effluent treatment in ETP, after which it enters into the Reverse 

Osmosis Plant.  The solid waste (sludge) is collected from Filter Press/De-

canter and transferred to the Scientific Secured Land Fill provided in the 

same campus itself.  This Scientific Secured Land Fill is constructed as per 

CPCB guidelines.  This stored Solid Waste is transported to Ultratech 

Cements Ltd., as permitted by TNPCB for use in their Cement Factory. 

      88. While considering the Reverse Osmosis, the report elicited various 

stages and ultimately found that in all four stages put together, 91% of 

water is recovered as clear water which is very well suitable for re-use for 

the dyeing process. 



47 
 

 

      89. Again while considering Multiple Effect Mechanical Evaporators, the 

report concludes that this is also a Multiple Effect Mechanical Evaporator 

where the concentrated reject  effluent is evaporated with the help of steam 

and approximately 85% of feed quantity is evaporated and recovered as 

condensate water for reuse.  The remaining 15% of highly concentrated 

reject effluent is re-circulated in the same evaporator. 

     90.  While considering the next aspect of Elevated Solar Evaporation 

Pans, the Expert Report, after considering the details of treatment units and 

Electro Magnetic Flow Meters summarized in the form of table considering 

the effluents treated periodically during November, 2015 to January, 2016. 

     91. The Report has also considered the performance evaluation study of 

treatment plant with various datas, samples collected from different units 

and concluded that the monitoring wells around the factory area and raw 

water (bore well) quality shows the TDS values in the range 1082 – 2150 

mg/l.  The chloride value was higher than sulphate in the monitoring wells 

and within permissible limit.  There is no organic contamination in the well 

as evident from low COD values. 

     92. The report has also considered the waste audit, particularly relating 

to recovery of salt, apart from the list of cameras installed and finding that 

the flow meters are also connected to Care Air Centre for monitoring the 

ETP by TNPCB.  The report gives its ultimate findings and 

recommendations which are as follows: 

          “The performance of the M/s SSM Fine Yarns, Batlagundu Combined ETP and 
waste generated was evaluated by the CES Team based on field on field visit on 
30 January 2016, monitoring and review of records maintained by the ETP. The 
following are the main points out of the study. 

 The combined, neutralized effluent containing coloured organic dyes are 
effectively decolourised by aerated biological treatment process, Chemical 
coagulation with PAC and finally filtered using PSF and MGF. 

 



48 
 

 

 After the colour and organics (COD & BOD) removal the effluent is then 
subjected to four stage RO units for water recovery (91%) which is used for the 
dyeing process. 

 

 RO reject effluent with 3-4% salt is treated in two stage multiple effect 
mechanical Evaporator to recover water-80% (condensate) and concentrated 
reject (20%) top recover sodium sulphate with chiller. 

 

 Cleaning solution and mother liquor from mechanical evaporator is evaporated 
using Elevated Solar Evaporation Pans. 

 

 Twin Tower Natural Evaporator, a unique and clean system with low cost of 
operation is also used for concentrating the reject. 

 

          Overall the performance of the existing treatment plant is satisfactory for colour 
removal and water and sodium sulphate salt recovery. The Zero Liquid Discharge 
System is followed and seems to be maintained well. 

 The Sodium Sulphate salt recovered from ETP is fully re-used for their dyeing 
process. 

 

 Sludge generated is being sent for co-processing in cement industry at Ariyalur 
as the company has an agreement. 

 

Recommendations 

 Coal storage area at present is open yard. This may be covered by providing a 
shed at the earliest to stop the flying of dust. 

 

 The accumulated sludge in the SLF to be cleared soon by sending it for cement 
industry. 

 

 Small quantity of mixed salt is stored in a covered area. Efforts may be made to 
find use for this salt or for its safe disposal. 

 

 TNPCB shall periodically monitor the performance of the key unit processes of 
the zero liquid discharge system and verify the monitoring and measurement 
being carried out by the ETP. 

 

 The present coagulation process using PAC generates chemical sludge which 
warrants SLF or careful disposal. In future, attempts may be made for colour 
removal making use of sludge free process.´ 

 

     93. Therefore, as per the findings of the Committee of Anna University 

Experts, the overall performance of the treatment plant of the 5th 

respondent industry is satisfactory for colour removal, reverse osmosis, salt 

recovery, apart from maintenance of ZLD system.  The said report also 



49 
 

 

makes it clear that on the factual circumstance, there is no necessity for 

taking any action against the 5th respondent industry either for closure or 

otherwise. 

     94. In addition to that, after the initial submissions made by the counsel 

for the parties stating that the complaints forwarded to the Board have been 

sent to Loss of Ecology Authority for granting of Award and the applicant 

has raised an issue of pollution because of the industrial activity of the 5th 

respondent stated to be existing as on date based on some documents, 

while on the other hand  various studies show otherwise and in the 

circumstances of contrary submissions made, the Tribunal in the order 

dated 27.3.2015 has constituted a Two Member Expert Committee to make 

an inspection and survey and study of the area of the land in question and 

also waterbodies around the industry in question and file a report to enable 

the Tribunal to take an effective decision. 

     95. Accordingly, the Tribunal has appointed Processor C.A. 